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KOREA Q-MARK SYSTEM

L vo 58

FLAME RESISTING

Xt 715

WATERPROOF

33,012, 53 59
PATENT IN KOREA & USA

gy 4a2
RESISTANCE TO STAINING

=E 2

ISO 10546 /SO 13006

LIS S, LHEIHIAE
ASTM MOCK UP TEST
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BREAKING STRENGTH 1809N

RHESE 2HUE

LEAD & CADMIUM FREE
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PRODUCTS
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V-BOARD
Material by LG

TWIN

ROOF

STRIPE
WAVY
FLAT
SURFACE
JOINTPIN
WASHER PIECE 1
SMOOTH
- WASHER PIECE 2 (41| A)

Basic Size: 20T x 100H / 200H x 400L / 500L
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V-BOARD INSTALLATION

V-HE Al Z3H

Steel Pipe or Lumber Z+It0|

Insulation EHE XY

V-Board
V-BEE

Overlap 2HH S

T-Brick 4,

SR

TL-Corner ——
TL-2Y4

TB VERTICAL INSTALLATION
TB HE|IZ A3 E
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M-BOARD INSTALLATION
M-EE A|Z2H

Steel Pipe or Lumber ZtIt0|

Insulation EHExH

M-Board
M-EE

Overlap 2t ¢

T-Brick 4]

E|z2

TL-Cornef ——
TL-2Y4

M-BOARD OVERLAP DETAIL
M-EE QHH CfHY
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NATURAL COLORS

LIGHT RED CAPPUCCINO
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SMOOTH ~ ROUGH SMOOTH  ROUGH
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Photo by Grace Mak on Unsplash
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PANTONE WHITE
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PANTONE BLACK
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URBAN COLORS




GIMPO ELEMENTARY & MIDDLE SCHOOL
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DAISHIN SECURITIES GWANGMYEONG CENTER SANDY / CAPPUCCINO PYEONGTAEK CITY COUNCIL LIGHT RED
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DONGTAN PENTERIUM APARTMENT LIGHT RED / CHOCOLATE /
SEHHE2|Z OlIE SANDY / CAPPUCCINO
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GIMCHEON THE HUE APARTMENT LIGHT RED / CAPPUCCINO
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TL-BAR

TL-CORNER

TL-BELL

TBD

TL-ROOF

TL-30
TL-CLIP

TL-50 T-BRICK LONG / LIGHT RED / CAPPUCCINO
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TB-LONG INSTALLATION
TB-8 AISH

M-BOARD
M-EE

TL-CORNER
TL-3

TL-CLIP

T2

T-BRICK
E|l=2

TL-CORNER INSTALLATION
TL-Z2H A3H
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CHUNCHEON NATIONAL UNIVERSITY OF EDUCATION LIGHT RED
ACADEMIC INFORMATION CENTER o
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SEOUL NATIONAL UNIVERSITY BUNDANG HOSPITAL LIGHT RED
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TB-LONG DESIGN SAMPLE
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T-BRICK E[E2] E& 7 1SO 10454 /1S0 13006
STANDARD
EAM
CHARACTERISTICS 4 1SO 13006 TERA PANEL
Sample 1 Sampling and basis for acceptance Not applicable
Production MEZO 72N £8 s els
2.1 Surface quality EH £ 95% 0|4
1. Dimensions & i y il 0Ol
surface quality | 2.2 Length and width 7k2%t M2 X +2.0% OJLH
Kot #H )
2.3 Thickness =7 Xt +10% O[LH
3.1 Water absorption & 3.0%<E<6.0%
breaking strength '
. S| KB 950N 0|4
41 Breaﬁ'ﬂ% strength 20N/mm® o[ Af
e modulus of rupture D 18N B
T A4 3 180/mm
0ld]
5.1 Impact resistance SZAXg Report test result
2. Physical }
properties 6.1 Abrasion unglazed 28 393mm3 o|Ly
Zajx EN resistance
71 L Otz A glazed A7 Report test result
8.1 Linear thermal expansion 1 Z& Report test result
9.1 Thermal shock resistance & £2 Mgt Report test result
10.1 Moisture expansion =& & Report test result
11.1 Crazing resistance RUHH Xgt Report test result
12.1 Frost resistance L Sal4 Report test result
16.1 Small colour differences ZH2 A+ xt0| Report test result
Resistance to acid and alkalis
13.1 A 9l oF2ka|of Chet Xat Report test result
3. Chemical Resistance to unglazed | Report test result
properties 14.1 staining ,
ofsty §4 L Q@A glazed min. class 3
151 Lead and cadmium release 2 ItIEE
' Rol2E d&0F EEGE
ASTME330 U 2 M=
17.1 Standard test method for structural performance of No Problem
exterior windows, doors, skylights and curtain walls by
uniform static air pressure difference
4. Mock-up Test
Report
AAMA501.4 LW H5
17.2 Standard test method for water penetration of windows, No Problem
curtain walls and doors using dynamic pressure
BRICKBOARD H2lHE EX 734 KS F 5602
Shall have no Shall have no Shall not Shall be
Perfor- 36.8and 1960 and 2.5and . ?
more than 2 bubbles, cracks continue suitable for 0.2 and below
cracks and peels combustion HB level -

VH O ZRNE | 7|E, Z2rE, v s | EATPASER HBZo| N
45 368014 | 1960004 ol 518 % o gien | 2508t aen g 5 0.20[8t

worLp PARTNERSHIP (X XD eutorius x @ VIGLACERA HALONG JsC
PlLALiEA
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